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REPORT: Aggregate Sieve Analysis Test Report LAB NO: 16-4401-1
Test Method: See Below

Project: CTH M - CTH E - CTH GG, Union Pacific Railroad Bridge SP# Report Date:  09/07/2016

6723-00-71 Date Sampled: 09/06/2016
Location: Sampled By: Travis Kurey
Client: Augelli Concrete & Excavating, LLC By Order Of:  Client
Acct. No: AUGELLI Order Number:
Client PO: Report No: 16-4401-1
Project No: 5174
Field Number: 1-1 TEST RESULTS

Attached are Sieve Analysis laboratory test report(s) for an aggregate sample(s).

Test Methods (If Applicable):ASTM C136, AASHTO T27

Orig: Augelli Concrete & Excavating, LLC .
(Richland Center, WI) Attn: Tony Augelli Respectfully Submitted,

(1-ec copy) GeoTest, Inc.

1-ec Strand Assoc. Attn: Mr. Trenton Diehl
—_—

Andrew Davis, Operations Manager

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES INDICATED AND TO THE SAMPLE(S) TESTED AND/OR OBSERVED AND ARE NOT NECESSARILY INDICATIVE OF
THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS OR PROCEDURES, NOR DO THEY REPRESENT AN ONGOING QUALITY ASSURANCE PROGRAM UNLESS SO

NOTED. THESE REPORTS ARE FOR THE EXCLUSIVE USE OF THE ADDRESSED CLIENT AND ARE NOT TO BE REPRODUCED WITHOUT WRITTEN PERMISSION.
Greg Schmidt 09-04-15 Version #2



WisDOT QUALITY MANAGEMENT PROGRAM
CONCRETE AGGREGATE SIEVE ANALYSIS

Fine Aggregate

Project CTH - M,D, GG Bridge Lot #: 1-1 Sample No. 16-4401 -1
Moisture Content
State No. 6723-00-71 Wgt. Of Sample (Moist) 576
Wgt. Of Sample (Dry) 558.9
Sampled By: Travis Kurey DATE 9/6/2016 Moisture Loss 17.1
(Full Name) % Moisture 3.1%
SAMPLED FROM:
L] BELT STOCKPILE []BIN []TRUCK  |washed? Ves Washed Wat. 556.3
SAMPLED AT:
Carew Wat. % %
[ PRODUCTION SITE Waupun Sieve Retained Retained Passing Spec.
BATCH SITE 3/8" (9.5mm) 0 0 100 100
Mix ID: 4020420026 Ticket No.: 527776 #4 (4.75mm) 3.8 1 99 90-100
Time: 9:16 Load (CY): 10 #8 (2.36mm) 94.6 17 83
BATCH WEIGHTS (SSD) #16 (1.18mm) 178.8 32 68 45-85
Fine Aggregate 13970 Cement 4490 #30 (0.60mm) 266.9 48 52
#1 Stone 11230 Fly Ash 1120 #50 (0.30mm) 430.1 77 23 5-30
#2 Stone 6990 Slag 0 #100 (0.150mm) 544.8 97 3 0-10
Water 209 gal. A. E. 79 0z. F.M. 2.72
Other 0 W. R. 114 oz. #200 (0.075mm) 554.8 99.3 0.7 0-3.5
Pea Gravel 0 Other 0z. Pan 555.2
No. 2 Stone Tested By: David Hassman| Reviewed By: Andy Davis
Lot #: 1-1 Sample No. 16-4401 -3 No. 1 Stone
Moisture Content Lot #: 1-1 Sample No.  16-4401 -2
Wgt. Of Sample (Moist) 15886.8 Moisture Content
Wagt. Of Sample (Dry) 15714.6 Wgt. Of Sample (Moist) 6192.6
Moisture Loss 172.2 Wgt. Of Sample (Dry) 6000.7
% Moisture 1.1% Moisture Loss 191.9
% Moisture 3.2%
Washed? Yes Washed Wgt. 15551.5
[+] Crushed Stone [ Crushed Gravel Washed? Yes Washed Wgt. 5928.7
Wat. % % [+] Crushed Stone [ ] Crushed Gravel
Sieve Retained Retained Passing Spec. Wat. % %
2" (50 mm) 0 0 100 100 Sieve Retained Retained Passing Spec.
1.5" (37.5 mm) 274.7 2 98 90-100 [1.5" (37.5 mm) 0 0 100
1" (25 mm) 7119.7 45 55 20-55 |1" (25 mm) 0 0 100 100
3/4" (19mm) 13427 85 15 0-15 |3/4" (19mm) 155.1 3 97 90-100
1/2" (12.5mm) 14992.2 95 5 1/2" (12.5mm) 2531.5 42 58
3/8" (9.5mm) 15137.2 96 4 0-5 3/8" (9.5mm) 3990.5 67 33 20-55
#4 (4.75mm) 15262.1 97 3 #4 (4.75mm) 5761.7 96 4 0-10
#8 (2.36mm) 15307.8 97 3 #8 (2.36mm) 5844.2 97 3 0-5
#16 (1.18mm) 15337.2 98 2 #16 (1.18mm) 5960.7 99 1
#30 (0.60mm) 15365.2 98 2 #30 (0.60mm) 5867.6 98 2
#50 (0.30mm) 15402.5 98 2 #50 (0.30mm) 5872.4 98 2
#100 (0.150mm) 15456.6 98 2 #100 (0.150mm) 5885.8 98 2
#200 (0.075mm) 15519.5 98.8 1.2 0-1.5 [#200 (0.075mm) 5906.9 98.4 1.6 0-1.5
Pan 15535.5 Pan 5911.3
Tested By: David Hassman |Reviewed By: Andy Davis Tested By: David Hassman| Reviewed By: Andy Davis

Authorized By: J. Anderson
Rev. #: 1
Authorized Date: 3/28/12

9-8 MCC agg.xls

Geaolest

2135 S. 116th Street
West Allis, W1 53227
414.321.8378/414.321/3859




Combined Concrete Aggregate Gradation

Project: CTH - M,D, GG Bridge Fine Aggregate Source:
State No.: 6723-00-71 Coarse Aggregate Source:
Contractor: Autelli Concrete Concrete Batch Site: Carew - Waupun
Technician: Travis Kurey Sample No.: 16-4401 1-1
Concrete Mix ID: 4020420026 Date Sampled: 9/6/2016
Aggregate Batch Proportions Aggregate Specification
Fine Aggregate 43% (A) WisDOT Fine Aggregate
Coarse Aggregate # 1 35% (B) WisDOT Coarse Aggregate #1 Crushed Stone [ ] Crushed Gravel
Coarse Aggregate # 2 22% ©) WisDOT Coarse Aggregate #2 Crushed Stone [ ] Crushed Gravel
Total 100%
Individual Sieve Analysis Data Calculated Combined Gradation
Sieve (E) (D) (G) C.A. #1 C.A.#2 F.A.
Size C.A #1 C.A. #2 F.A. (ExB) (DxC) (GxA) Total (G)
2" (50 mm) 100.0 100.0 100.0 35.0 22.0 43.0 100
1.5" (37.5 mm) 100.0 98.3 100.0 35.0 21.6 43.0 100
1" (25 mm) 100.0 54.7 100.0 35.0 12.0 43.0 90
3/4" (19 mm) 97.4 14.6 100.0 34.1 3.2 43.0 80
1/2" (12.7 mm) 57.8 4.6 100.0 20.2 1.0 43.0 64
3/8" (9.5 mm) 33.5 3.7 100.0 11.7 0.8 43.0 56
#4 (4.75 mm) 4.0 2.9 99.3 1.4 0.6 42.7 45
#8 (2.36 mm) 2.6 2.6 83.1 0.9 0.6 35.7 37
#16 (1.16 mm) 0.7 2.4 68.0 0.2 0.5 29.2 30
#30 (0.6 mm) 2.2 2.2 52.2 0.8 0.5 22,5 24
#50 (0.3 mm) 2.1 2.0 23.0 0.7 0.4 9.9 11
#100 (0.15 mm) 1.9 1.6 2.5 0.7 0.4 1.1 2
#200 (0.075 mm) 1.6 1.2 0.7 0.5 0.3 0.3 1.1
Test Result and Combined Specification Limits WisDOT WisDOT WisDOT WisDOT
Sieve Combined Bridge Bridge Pvmt & Anc. | Pvmt & Anc.
Size Gradation Limits (Stone) | Limits (Gravel) | Limits (Stone) | Limits (Gravel)
2" (50 mm) 100 100 100 100 100
1.5" (37.5 mm) 100
1" (25 mm) 90 <89 <89 <89 (Pvmt only) | <89 (Pvmt only)
3/4" (19 mm) 80
1/2" (12.7 mm) 64
3/8" (9.5 mm) 56
#4 (4.75 mm) 45 <47 <42 <47 <42
#8 (2.36 mm) 37
#16 (1.16 mm) 30
#30 (0.6 mm) 24
#50 (0.3 mm) 11
#100 (0.15 mm) 2 T
#200 (0.075 mm) 1.1 <2.3 <2.3 <2.3 <2.3 G e @ e st

Reviewed By: J. Anderson
Rev. #:1 2135 S. 116th St. West Allis, W1 53227
Rev. Date: 3/28/12 2 414.321.8378/414.321.8359



WisDOT Concrete Aggregate Sieve Analysis Lab Form

GeoTest Client Aaﬂe “\ COV\(/ ['CJ‘-&

GeoTest Job # S’ \ 7 L‘

(TH-ME, GG Reidea

Fine Aggregate
Lot #:

SampleNo.’ -(’ 0 -1

Moisture Content

Wagt. Of Sample (Moist)
Wat, Of Sample (Dry)
Moisture Loss

[72.2
i1z

% Moisture

ﬁYes
Washed?

Moisture Content
Wagt. Of Sample (Moist)
Wgt. Of Sample (Dry)
Moisture Loss

% Moisture

m Yes

Project Moisture Content )
Wagt. Of Sample (Moist) S 76. O
State No. 6 7 ; 3 Z: GD '7 l Wgt. Of Sample (Dry) 5-5“&; q
Moisture Loss 117. f
Sampled By: Tﬁ:ﬁ,yi‘ﬁ K; Ale Date I ‘!fg ‘i Z % Moisture 2.y
{Full Name)
SAMPLED FROM: Washed? m*ﬁ WashedWgt. &5 G 3
[ seLT m STOCKPILE [Oemn  [JTruck
SAMPLED AT:; Wat. % %
L] PRooucTION sire - Sieve Retained Retained Passing Spec.
Pmarcn s Cacen - Waafun 3/8" (9.5mm) ?6 - o 1102 |
- #4 (4.75mm) i 79 90-100
Mix ID: 4 (ID icket No.: 3 71774: #8 (2.36mm) 9%. 6 <2
Time: Y . Load (CY): Z( ) #16 (1.18mm) lg,é” Le 45-85
BATCH WEIGHTS (SSD) #30 0.60mm) |G 6. 9 [
Fine Aggregate f Cement ""I ! #50 (0.30mm) o 39- l 25 5-30
#1 Stone Fy Ash_| | {:g #100 (0.150mm) | £ YL 7 2 0-10
#2 Stone Slag F.M. P2 7 o
Water gal. A.E. oz #200 (0.075mm) | § 6 Y & 2.7 0-3.5
Other W.R oz Pan i85, 2
Pea Gravel QOther oz Tested By: ]%/r léslm Reviewed By:
No. 2 Stone No. 1 Stone
Lot #: { Sample No. “’a‘(l ‘01 -3 Lot #: ' - Sample No. }é‘ z 1‘2, -2

19/ 9
37 9'(/

Washed Wgl. § 2§ 7

Washed Wot._) €815 |washed?
m Crushed Stone D Crushed Gravel v Crushed Stone D Crushed Gravel
Wat. % % wat. % %

Sieve Retained Retained Passing Spec, Sieve Retained Retained Passing Spec.
2" (50 mm) c’/ V7 Yy 100 )54 V7 1723
15" (37.5mm) | 27477 7% | s0-100 o o jdo
1" (25 mm) 2171 ZE 7 (X 20-55  [1" (25 mm) /) o 1O 100
3/4" (19mm) 13427, 0 | < 0-15  [3/4" (19mm) 15| 71 90-100
12 (125mm) (11942 2 - 5 12" (12.5mm) | 23 31, & 57
38" (95mm)  [1S187,2 ) 0-5 |38 9.5mm) |3 1S T3 20-55
#4 (475mm)  ||¢26 .| 3 #4 (475mm) |8 2.61.7 o 0-10
#8 236mm)  |/€209.8 3 #8 (236mm) | & Y4Y-~ 2 0-5
#16 (1.16mm)  [J&Z2 7.2 2 #16 (1.18mm) |56 0. 7 2
#30 (060mm) |J €3¢ X > #30 060mm) |8 §6 7.0 2
#50 030mm) |9 ea. S 2 #50 (0.30mm) |& ¥ 73 ¢ 2
#100 (0.150mm) |[€Y &L 6 2, #100 (0.150mm) [ 5 & &5, ? N
#200 (0.075mm) |} S £/ 9. S | 2 0-1.5  |#200 (0.075mm) | £ ¥ 0@, § 1.6 0-1.5
Pan 1$63s, 5 Pan 591 3
Tested By: ﬂy# /F] £ f Reviewed By: Tested By: 04 vt é&xgmdx_ Reviewed By:
113.9

¥5ol.>- .
Form Reviewed By: G. Schmidt G e@Te st
R A\ - A=A ) 2

Rev. Date: 02/03/2016



